

# Letter of Confirmation for TFI Report 490602-02

**Test order** Chemical testing according to EuroLatex ECO Standard test specification for latex foam cores, 14.02.2002

**Customer** Artilat  
Breugelhoevestraat 135  
2560 Nijlen  
BELGIUM

**Product** LST 080, ARTILAT nv, LST 080, LATEX FOAM,  
20 % SBR / 80 % NATURLA LATEX, DUNLOP, WHITE

TFI sample number 19-05-0025  
Date of sample receipt 7 May 2019  
Sampling performed by Customer  
Material batch no. or equivalent LST 2019 04 23 06  
Date of production 23 April 2019  
Date of packaging 23 April 2019  
Date of dispatch 7 May 2019  
Size of samples 25 cm x 20 cm x 4 cm  
Amount of samples 2 x 5 pieces

## Results

Tested parameters Chemical requirements **fulfilled**

**Aachen, 5 June 2019**



Dr. Bayram Aslan

Sezer Yildiz, M.Sc.

The present document is provided with an advanced electronic signature.